
!

"/!"!

 
 

 

S3018 CNC Engraving Machine 

                           Catalog  

1. Part List…………………………………………………………………...…2 

2. Machine Assembly………………....................................................3 

3. Control board and Laser………….………..….…...........…..............7 

4. Candle Software………………………………………………......…......7 

5. Laser Grbl Software……..............................................................11 

6. Offline Controller ……………………………………………..……..…13 

7. Restore factory settings…….……………….................................14 

8. Online guide and video……..……………….................................14!
#

Safty Notice 

 

                Avoid direct laser radiation on eyes or skin  

 

                Away from children 

         

                Always wear protective glasses when use the machine 

 

                Prohibited from use in flammable objects or gases 

 

                Please cut off the power immediately in case of emergency 

 

                Shutdown steps: first cut off the power, then pull out the USB cable 

 

Precautions 

# # $!%&#'((#)*+,-#./-0+1),123#45-,#62+#1((5-,+*,17/#)5+)2-/&#86#,9/+/#1-#*3:#.166/+/30/;#)(/*-/#+/6/+#,2#,9/#*0,5*(#)*+,#-9*)/&#
# # $<%&#=(/*-/#>*?/#-5+/#,9*,#,9/#>*0913/#1-#53./+#0*+/#@9/3#1,#1-#@2+?13A&#
# # $B%&#86#:25+#>*0913/#1-#/C51))/.#@1,9#*3#266(13/#023,+2((/+;#)(/*-/#32,/#,9*,#,9/#266(13/#023,+2((/+#*3.#,9/#02>)5,/+#
0*332,#D/#0233/0,/.#,2#,9/#/3A+*713A#>*0913/#*,#,9/#-*>/#,1>/;#2,9/+@1-/#1,#@1((#32,#@2+?#32+>*((:&#
# # $"%&#86#,9/#E#.1-?#13#,9/#>*0913/#?1,#0*3F,#D/#+/*.;#)(/*-/#-0*3#,9/#GH#02./#,2#-//#92@#,2#.2@3(2*.#,9/#-26,@*+/#*3.#
+/(*,/.#023,/3,&#

Scan for assembly videos !

S3018 Ver 2.3



1.Parts List

Part No Part Name Explanation Quantity Picture Part No Part Name Explanation Quantity Picture

01 Aluminum profile 15180*300mm 1

02 Aluminum profile 2020*360mm 5

03 Aluminum profile 2020*330mm 2

04 Aluminum profile 2020*220mm 2

05 Right angle connector 2028 16 A3 T8 Nut (Z） T8*15mm 1

06 Right angle connector 2040 2 A4 Z Lead screw T8*88mm 1

07 X Smooth axis Φ10*400mm 2 A5 Z Smooth axis Φ8*92mm 2

08 Y Smooth axis Φ10*330mm 2 A6 Stepper motor 42HD 1

09 X Lead screw T8*403mm 1 A7 Inner hexagon screw M3*10 4

10 Y Lead screw T8*325mm 1 A8  Spindle motor 775 1

11 Support for smooth axis SK10 8 A9 Inner hexagon screw M4*30 1

A10 Square Nut M4*2.5mm 1

A11 Inner hexagon screw M3*18 4

15 Muff coupling(Z） Φ8-Φ5 1 Set

20 Spring Φ10.5 1

12 T8 Nut (X/Y） —— 2

13 Stepper motor 42HD 2 Part No Part Name Explanation Quantity Picture

14 Mounting for motor 3mm 2 C1 Control board VIGO 1

15 Muff coupling (X/Y） Φ8-Φ5 2 Set C2 Column PA,M5*3 4

16 X-bearing support seat Flange bearings 1 24 Inner hexagon screw M5*10 4

17 Nut support seat (Y) T8  1 28 Ship nut M5-10 4

18 Y-bearing support seat —— 1 C3 Stepper motor wire 4P 3

19 Guide block (Y) —— 4 C4  Spindle motor wire 2P 1 ——

20 Spring Φ10.5 2

21 Hand knob（X/Y） Φ8mm 2

22 Hand knob（Z） Φ5mm 1 C6 USB cable —— 1 ——

23  Coverplate —— 6 C7 Power supply 24V,5A 1

24 Inner hexagon screw M5*10 59

25 Inner hexagon screw M5*8 4 Part No Part Name Explanation Quantity Picture

26 Inner hexagon screw M3*6 8 L1 Laser kit Optional 1 Set ——

27 Inner hexagon screw M6*12 10 L2 Laser wire 3P 1 ——

L3 Protective glass Optional 1

29 Trapezoidal nut M5-20 8

30 Trapezoidal nut M6-30 10 Part No Part Name Explanation Quantity Picture

31 Washer M5*1mm 32 35-1 Pressing plate 50*20 4 PCS

32 Set Screw for knob M4*5 3 35-2 Screw M6*40 4 PCS

33 ER11 C16-ER11-35L 5mm 1Set 35-3 Screw M6*45 4 PCS

34 Milling cutter 3.175 1 Set 35-4 Butterfly nut M6 4 PCS

35 Fixture —— 4 Set 35-5 Washer M6*2mm 4 PCS

36 Inner Hexagon Wrench 2/2.5/3/4/5mm 1 Set

37 Nut Wrench 14# / 17mm 1 Set

38 Soft brush —— 1

39 U Disk —— 1

28 Ship nut M5-10 55

Control board package

Laser package （ Optional ）

C5
Offline controller
and date cable

Optional 1 Set

Fixture（35） assembly

2/14

Component A  ( Already assembled )

A1 Guide block (X) —— 1

A2 Guide block (Z) —— 1

3018 Parts List

A Component Already assembled 1 Set

35-3

35-4 35-2

35-135-5

S3018 Ver 2.3



Step ①

Step ②

Step ③

12: T8 Nut 1PCS

20: Spring 1PCS

17: Nut support seat 1PCS

05: Right angle connector
     2028 1PCS 

31: Washer 2PCS

28: Ship nut M5 -10  2PCS

24: M5*10 2PCS Screw

56mm

  02：Aluminum profile
         2020*360 mm  3PCS

  03：Aluminum profile
         2020*330 mm  2PCS

  8Set

  02：Aluminum profile
         2020*360 mm  1PCS

First assemble 16 sets of 
components for reserve

Press T8 nut to the bottom and turn Y Lead screw at the same time

17: Nut support seat 1PCS

10: Y Lead screw T8*325mm 1PCS

32: M4*5 1PCS

21: Hand knob
      Φ8mm 1PCS

25: M5*8 2PCS Screw

13: Stepper motor 1PCS

Dire
cti

on
 o

f 

co
nn

ec
tin

g 
wire

14: Mounting for motor 1PCS 

26: M3*6  4PCS Screw

28: M5-10 2PCS Ship nut

18: Y-bearing support seat 1PCS

24: M5*10 2PCS Screw

28: Ship nut M5 -10 2PCS

3/14

2. Machine Assembly

15: Muff coupling  1PCS

S3018 Ver 2.3



19:  4PCS
      Guide block

11: Support for smooth axis 1PCS

28: Ship nut 2PCS

24: M5*10 screw 2PCS

30: M6-30 10PCS
      Trapezoidal nut 

08: Y Smooth axis
     Φ10*330mm 2PCS

27: M6*12 10PCS Screw 

Step ④

Step ⑤

Step ⑥

4/14

4Set

6Set

  01：Aluminum profile
         15180*300 mm  1PCS

  02：Aluminum profile
         2020*360 mm  2PCS

  04：Aluminum profile
         2020*220 mm  2PCS

The direction of the 

big hole is outward.

The direction of the 

big hole is outward.

S3018 Ver 2.3



12: T8 Nut  1PCS

20: Spring 1PCS

Component A

Component A

33: ER11 1Set

33: ER11 assembly 

32: M4*5 1PCS  

22: Hand knob Φ5mm 1PCS

09: X Lead screw
      T8*403mm 1PCS

Component A

06: 2040 1PCS

28: M5-10 4PCS
      Ship nut 

24:M5*10 4PCS
     Screw 

2Set

2Set2Set

56mm

4Set

07: X Smooth axis
      Φ10*400mm 2PCS

Step ⑦

Step ⑧

Step ⑨
⑨-1.The support for smooth axis slides into 
        the aluminum profile  T-slot from the top

⑨-2. First, fix the above two 11 (Support for 
        smooth axis) on the aluminum profile.

⑨-3. Then,  component A and 07（X Smooth axis）are 
        assembled on the 11（Support for smooth axis).

⑨-4. Finally, assemble 07（X Smooth axis）,
         adjust component A to left-right movement is smooth,
         fixt the 11（Support for smooth axis）.

Press T8 nut to the bottom and turn X Lead screw at the same time

5/14

24: M5*10  2PCS 
     Screw

29: Trapezoidal nut 
     M5-20 2PCS

11: 1PCS Support for 
      smooth axis

S3018 Ver 2.3



32: M4*5 1PCS

21: Hand knob（X）
      Φ8mm 1PCS

24: M5*10 1Pcs Screw

16: X-bearing 1PCS

28: Ship nut 
          1PCS

23: Coverplate 6PCS

Step ⑩

13: Stepper motor 1PCS

26: M3*6 screw 4PCS 14: Mounting for motor 1PCS

Directio
n of 

connectin
g wire

25： M5*8  2PCS Screw

28: Ship nut 2PCS

11Step 

6/14

28: Ship nut 4PCS

C1: Control board 1PCS

C2: Column 4PCS
24: M5*10 4PCS 
      Screw

The plastic column must 
be assembled between 
the controlboard and 
the aluminum parts.

15: Muff coupling  1PCS

S3018 Ver 2.3



!

"/!"!

!"#$%&'(%)*+%,(-#,&-#.,/0(#1.,/0(#2/#%3'2%&,)4#

!"5#6&/'(78'2%&/#9%(#8%&'(%)#:%,(-#8%&&08'2%&#

# # # # # # # # # # # $%&#'()(*+,-.-/#01)&*234&#(1#
5(3*6#7%(896#5&#4(11&4)&6#)(#)%&#
,-.-/#:()(*7#4(**&7;(1601<9=>#$%&#
?@01#;98<#07#2(*#)%&#:()(*A#316#)%&#"@01#
07#2(*#)%&#4(1)*(9#;31&9>#@(B&*#01)&*234&#
4(11&4)7#)(#)%&#;(B&*#78;;9=#316#CDE#
4(11&4)7#)(#)%&#4(:;8)&*>#F(11&4)#)%&#
7;0169&#:()(*#B0*&#344(*601<#)(#)%&#
4(**&4)#;(93*0)=>#

G1#<&1&*39A#)%&*&#07#1(#1&&6#)(#
36H87)#)%&#:()(*#6*0I&*#48**&1)>#

G2#8701<#937&*A#;9&37&#4(11&4)#)%&#
937&*#)(#)%&#4(1)*(9#5(3*6#B0)%#)%&#J;01#
B0*&>#F(**&4)9=#2(487#)%&#937&*#(1#)%&#
:3)&*0397#)(#5&#&1<*3I&6#*&2&**01<#)(#
)%&#937&*#017)*84)0(17#5&9(B#5&2(*&#
7)3*)01<#&1<*3I01<>#

#
#
#

!";#6&/'(78'2%&/#9%(#),/0(#1<3'2%&,)4"# #

=)0,/0#>0,(#'?0#3(%'08'2@0#A),//0/#:09%(0#%30(,'2&A#'?0#),/0(B#
K%&1#399#)%&#4(11&4)0(17#3*&#4(:;9&)&6A#)8*1#(1#)%&#;(B&*A#316#)%&#937&*#07#7)3165=#2(*#B(*L01<>#$%&#*&6#90<%)#(1#

)%&#)(;#(2#)%&#937&*#07#4(1)018(87#90<%)01<#01#)%07#)0:&>#

C7(&#%&#'?0#>0,D#)2A?'#,&-#,-E7/'#'?0#9%8,)#)0&A'?#10F803'#'?0#G2F0-*G%87/#.,/0(4#
@9&37&#93=#)%&#:3)&*0397#)(#5&#&1<*3I&6#293)#816&*#)%&#937&*>#$%&#*&4(::&16&6#607)314&#2*(:#937&*#(8)9&)#)(#

:3)&*0397#07#JM!N4:>#O8)#(2#*31<&#:3=#5&#(8)#(2#2(487>#
$8*1#(1#)%&#B&3L#90<%)>#P()3)&#)%&#2(48701<#*01<#79(B9=#(1#)%&#937&*#(8)9&)#)(#7%*01L#)%&#937&*#7;()7>#K%&1#)%&#937&*#

7;()#07#7:399&7)#316#49&3*&7)A#0)#07#)%&#(;)0:8:#7)3)&#2(*#937&*#&1<*3I01<A#)%&1#)8*1#(22#)%&#B&3L#90<%)>#
G2#=(8#87&#)%&#20Q&6+2(487#937&*#,$D!RSA#;9&37&#87&#)%&#2(48701<#:&378*01<#4(98:1#)(#36H87)#)%&#607)314&#5&)B&&1#

)%&#90<%)#(8)9&)#316#)%&#&1<*3I&6#78*234&#)(#!T::>#
U()&V#W37&*#,$DNR-,$DNT-,$D!N#%3I&#3#B&3L#90<%)#7B0)4%#(1#)(;#(2#)%&#937&*7A#=(8#397(#431#87&#)%&#7B0)4%#)(#)8*1#

(1#B&3L#90<%)>#E&#78*&#)(#)8*1#(2#)%&#7B0)4%#5&2(*&#=(8#7)3*)#937&*#&1<*3I01<>#
#

H"#$,&-)0#I%9'>,(0#

$,&-)0#07#3#XCG#3;;9043)0(1#2(*#XPEW+537&6#FUF+:34%01&7#B0)%#X+F(6&#I078390Y&*>#F3169&#
07#31#(;&1+7(8*4&#7(2)B3*&#780)359&#2(*#FUF#:34%01&#)((9#;*(4&7701<>#G)#78;;(*)7#X#4(6&#
209&#;*(4&7701<#316#I07839#607;93=>#

! #

,$DNR#
,$DNT#
,$D!N#
G7#36H87)359&#

,$D!RS#W37&*# #
G7#20Q&6+2(487# #
F31Z)#5&#36H87)&6#

,$D!R#W37&*#
G7#36H87)359&#

G%87/2&A#J2&A#

G%87/2&A#J2&A# G%87/2&A#$%)7K&#
5LKK#

$%&#)&*:0139#(2#)%&#*&6#6()#(2#
)%&#7;0169&#:()(*#07#;(70)0I&A#
;9&37&#;98<#01#)%&#*&6#B0*&>#

S3018 Ver 2.3



!

#/!"!

I5))2+,/.#6530,123-J#

$!% K23,+2((13A#LHMNOD*-/.#KPKO>*0913/#71*#023-2(/#02>>*3.-;#D5,,23-#23#62+>;#35>)*.&# #
$<% Q231,2+13A#KPKO>*0913/#-,*,/&#
$B% N2*.;#/.1,;#-*7/#*3.#-/3.#LO02./#61(/-#,2#KPKO>*0913/&#
$"% R1-5*(1S13A#LO02./#61(/-& #

#
#
4.1 States 

# #T2+?#022+.13*,/-J# #
# # # # H/)+/-/3,-#05++/3,#U;#V#W#X#(20*(#022+.13*,/-#26#,9/#KPK&#

# # Q*0913/#022+.13*,/-J# #
# # # # H/)+/-/3,-#05++/3,#U;#V#W#X#*D-2(5,/#>*0913/#022+.13*,/-&#

# # Y3/#26#62((2@13A#KPK#-,*,5-J# # # # # #
# # ◎# 8.(/#O#@*1,13A#62+#*#LO02./#02>>*3.#H53313A#O#+53313A#*#LO02./#02>>*3.# # # # #
# # ◎# Z2>/#O#92>13A#0:0(/#1-#/[/05,13A#
# # ◎# K9/0?#O#LO02./#02>>*3.#09/0?#>2./#1-#,5+3/.#23# #
# # ◎# Z2(.#O#)*5-/.#D:#*#\]\#02>>*3.;#3//.#,2#D/#+/-,*+,/.#D:#*#\^\#02>>*3.# #
# # ◎# '(*+>#O#KPK#.2/-3F,#?32@#@9/+/#1,#1-#*3.#D(20?-#*((#LO02./#02>>*3.-# #
# # ◎# _22+#O#.22+#-/3-2+#9*-#,+1AA/+/.#
#
4.2 Control 

 

Home button 

I,*+,-#,9/#92>13A#0:0(/#)+20/.5+/#@1,9#\`Z\#02>>*3. 

       

Z-probe 

I,*+,-#,9/#S/+2#XO*[1-#-/*+09#)+20/.5+/#5-13A#,9/#02>>*3.#-)/0161/.#13#,9/#
-/,,13A-# $\XO)+2D/# 02>>*3.-\# D2[%&# a[*>)(/# 02>>*3.J# Lb!L<!c#
LBd&<XOBef!eec#LeX!c#LBd&<XO!f!e#
#
Zero XY 

X/+2/-#,9/#\U\#*3.#\V\#022+.13*,/-#13#,9/#(20*(#022+.13*,/#-:-,/>&#'(-2#+/,*13-#*3#(20*(#-:-,/>#266-/,#$\Lb<\%#62+#(*,/+#5-/&# #
#
Restore XYZ 

H/-,2+/-#(20*(#-:-,/>#022+.13*,/-#@1,9#\Lb<\#02>>*3.&#
#
Safe Z 

Q27/-# ,22(# D:# \X\O*[1-# ,2# -*6/#)2-1,123&# =2-1,123# 022+.13*,/# 0*3#D/# -)/0161/.# 13# ,9/# \I*6/#X\# -/,,13A&# =2-1,123#>5-,#D/#
-)/0161/.#13#>*0913/#022+.13*,/-&#
Reset 

H/-/,-#KPK#@1,9#\KgHNhU\#02>>*3.#
#
Unlock  E3(20?-#KPK#@1,9#\`U\#02>>*3.&#
 

4.3 Software using steps 

(1). Install the driver 

# # f2+#,9/#61+-,#,1>/#5-/;#)(/*-/#0233/0,#,9/#./710/#,2#,9/#02>)5,/+#71*#EIM#0*D(/;#*3.#0(10?#,9/#KZB"eO_+17/+&/[/#61(/#13#
,9/#.+17/+#62(./+#,2#13-,*((#,9/#.+17/+&#E3./+#32+>*(#01+05>-,*30/-;#,9/#T13!e#-:-,/>#@1((#*5,2>*,10*((:#1./3,16:#*3.#
13-,*((#,9/#.+17/+&#f2+#T13i#*3.#T13d#-:-,/>-;#)(/*-/#13-,*((#1,#>*35*((:&#
#

(2)#Set the port and connection#

# # '6,/+#13-,*((13A#,9/#.+17/+;#2)/3#,9/#./710/#>*3*A/+#26#,9/#02>)5,/+#*3.#0(10?#23#
,9/#)2+,#2),123#,2#-//#,9/#023,/3,#13-1./#,9/#+/.#D2[#23#,9/#-0+//3#-92@3#13#,9/#
61A5+/#D/(2@#$,9/#)2+,#1362+>*,123#1-#13#D+*0?/,-%& #
# # H/>/>D/+#,9/#)2+,#1362+>*,123#C5/+1/.#*D27/;#-@1,09#,2#,9/#Candle#-26,@*+/#
13,/+6*0/#*3.#0(10?#,9/#\I/,,13A-\#2),123#13#,9/#5))/+#(/6,#02+3/+&#I/(/0,13A#,9/#-/,,13A#
@1((#)2)#5)#,9/#-/,,13A#@13.2@&#E3./+#\K233/0,123\;#-/(/0,#,9/#)2+,#3*>/#:25#
C5/+1/.;#-/(/0,#,9/#D*5.#+*,/#!!j<ee;#*3.#,9/3#0(10?#,9/#\2?\#,2#6131-9#,9/#-/,,13A&#

S3018 Ver 2.3



!

$/!"!

#
#
#
#
#
#
#
#
#
#
#
#
#
#
#
#

#
(3).#Complete connection#
# # # '6,/+#-/,,13A#,9/#)2+,#*3.#D*5.#+*,/;#0(10?#f131-9&#g9/#
-,*,5-#D*+#*,#,9/#,2)#+1A9,#26#,9/#K*3.(/#13,/+6*0/#@1((#-92@#
8.(/;#*3.#*,#,9/#-*>/#,1>/;#,9/#023-2(/#*,#,9/#D2,,2>#+1A9,#
@1((#.1-)(*:#,9/#1362+>*,123#-92@3#D/(2@;#13.10*,13A#,9*,#,9/#
0233/0,123#9*-#D//3#-500/--65((:#/-,*D(1-9/.&  
#
(4). Processing documents 

K(10?#\f1(/\#2),123#*,#,9/#,2)#26#0*3.(/;#,9/3#0(10?#\P/@\#,2#
0+/*,/#LOK2./&#Y3#,9/#02>>*3.#D*+#*,#,9/#D2,,2>#26#,9/#
13,/+6*0/;#0(10?#\Y)/3\#,2#-/(/0,#*#L#02./#61(/#,9*,#9*-#D//3#
>*./#,2#1>)2+,#,9/#61(/&#'6,/+#1>)2+,13A;#,9/#>1..(/#26#,9/#
13,/+6*0/#@1((#.1-)(*:#*#71-5*(#A+*)9#02>)2-/.#26#,22(#)*,9-#
$,9/#)2-1,123#26#,9/#)/3O-9*)/.#A+*)9#13#,9/#A+*)9#1-#,9/#
05++/3,#,22(#)2-1,123%&#83#,9/#71-5*(1S*,123#@13.2@;#92(.#.2@3#
,9/#(/6,#>25-/#D5,,23#,2#>27/#,2#+2,*,/#,9/#A+*)9;#*3.#92(.#
.2@3#,9/#+1A9,#D5,,23#,2#>27/&#L+*)910-;#-0+2((13A#,9/#
>1..(/#@9//(#0*3#S22>#13#*3.#25,#26#,9/#A+*)910-&#',#,9/#
-*>/#,1>/;#,9/#023,/3,#26#,9/#LOK2./#@1((#D/#.1-)(*:/.#13#,9/#(2@/+#02>>*3.#D*+&#_5+13A#)+20/--13A;#,9/#>*0913/#@1((#
+53#23/#D:#23/#*002+.13A#,2#,9/#LOK2./#02>>*3.-&#

!  

S3018 Ver 2.3



!

"%/!"!

 

(5).#Fixture, tool installation and Set the working coordinate origin  

  g9/#61[,5+/#13#,9/#)+2.50,#?1,#1-#32,#
*--/>D(/.&#g9/+/#*+/#625+#-/,-#13#,2,*(&#g9/#
*))/*+*30/#*3.#5-*A/#26#,9/#*--/>D(/.#
61[,5+/#*+/#-92@3#13#,9/#+1A9,#61A5+/-&#

# # M/62+/#+53313A#,9/#L#02./#)+2A+*>;#:25#
3//.#,2#613.#,9/#)2-1,123#26#,9/#/3A+*713A#
61A5+/#+/(*,17/#,2#,9/#27/+*((#/3A+*713A#)(*,/&#
g9/+/#1-#*#,9+//O*[1-#022+.13*,/#-:-,/>#13#,9/#
71-5*(#A+*)910-&#g9/#2+1A13#26#,9/#,9+//O*[1-#
022+.13*,/#-:-,/>#1-#,9/#,22(#-/,,13A#)213,#26#
,9/#*0,5*(#)+20/--13A#A+*)910&# #

# # V25#0*3#>27/#,9/#,22(#,2#./,/+>13/#,9/#)2-1,123#26#,9/#/3A+*713A#A+*)910#+/(*,17/#,2#,9/#27/+*((#/3A+*713A#)(*,/#
D*-/.#23#,9/#)2-1,123#26#,91-#2+1A13&#g9/#/3A+*713A#61A5+/#13#,9/#61A5+/#D/(2@#1-#,*?/3#*-#*3#/[*>)(/&#

# # '6,/+#,9/#-/(/0,/.#,22(#)2-1,123#1-#-,*+,/.;#,9/#UkV#*3.#X#*[/-#*+/#+/-/,#,2#S/+2#$,9/# # *+/#S/+213A#UkV#*3.#X#*[/-#
D5,,23-%&#M/62+/#+/,5+313A#,2#S/+2;#>*?/#-5+/#,9*,#,9/#,22(#*))+2*09/-#,9/#.1-,*30/#26#23/#-9//,#26#)*)/+#62+#/3A+*713A;#
*3.#,9/3#+/,5+3#,9/#UkV#*3.#X#*[/-#,2#S/+2#$)(/*-/#5-/#*#6(*,OD2,,2>#-9*+)#?316/#@9/3#/3A+*713A;#*3.#5-/#*#0:(13.+10*(#
>1((13A#05,,/+#@9/3#>*091313A#)(*3/-;#-(2,-;#*3.#92(/-%#g9/#/66/0,#1-#,9*,#,9/#-05(),/.#61A5+/#@1((#D/#0*+7/.#@1,9#,9/#
D(*./#,1)#*-#,9/#2+1A13&#

# # g9/#aH!!#02((/,#23#,9/#-)13.(/#>2,2+#-925(.#D/#0(*>)/.#13,2#,9/#61[/.#9/*.#61+-,;#*3.#1,#>5-,#D/#0(*>)/.#13#)(*0/&#
T9/3#13-,*((13A#,9/#05,,/+;#)(/*-/#.2#32,#/[,/3.#,9/#02((/,#,22#>509;#*-#-92@3#13#,9/#61+-,#61A5+/#D/(2@&#
#

#
#
#

#
(6) Start carving 

# # '6,/+#613.13A#,9/#/3A+*713A#)2-1,123;#0(10?#,9/#-/3.#D5,,23#D/(2@#*3.#,9/#./710/#@1((#*5,2>*,10*((:#-,*+,#/3A+*713A&#
g9/#-,*,5-#D*+#*,#,9/#,2)#+1A9,#-92@-#+53313A&#g9/#71-5*(1S*,123#@13.2@#-92@-#,9*,#,9/#,22(#1-#>2713A#*(23A#,9/#,22(#
)*,9&#V25#0*3#0922-/#,9/#)*5-/#*3.#-,2)#D5,,23-#D/(2@#@9/3#/3A+*713A&#$'6,/+#)*5-13A;#0(10?#*A*13#,2#023,135/#,9/#
)+/7125-#0*+713A&#'6,/+#,/+>13*,123;#0(10?#I/3.#,2#-,*+,#)+20/--13A#6+2>#,9/#D/A13313A%&#

(7). Finished processing 

# # '6,/+#,9/#)+20/--13A#1-#02>)(/,/.;#,9/#71-5*(1S*,123#@13.2@#)+2>),-#,9*,#,9/#/3A+*713A#1-#02>)(/,/.#*3.#,9/#,1>/#
+/C51+/.#62+#0*+713A&#

#
 

 

 

 

 

 

 

 
 
 

!  

S3018 Ver 2.3



!

""/!"!

5. Laser GRBL software 

# # N*-/+#LHMN#1-#*3#/[0/((/3,#*3.#)+*0,10*(#2)/313A#-25+0/#023,+2(-#-26,@*+/#13#,9/#61/(.#26#(*-/+#/3A+*713A&#K2>)*+/.#
@1,9#-1>1(*+#-26,@*+/;#1,#9*-#*#-1>)(/#13,/+6*0/;#-1>)(/#2)/+*,123;#*3.#-5))2+,-#>5(,1)(/#(*3A5*A/-&#g9/+/#*+/#*#(2,#26#
(/*+313A#+/-25+0/-#5-/.#23#,9/#83,/+3/,;#@9109#1-#0237/31/3,#62+#D/A133/+-#,2#53./+-,*3.#*3.#>*-,/+#,9/#-26,@*+/&#
Q*-,/+13A#*#(*-/+#/3A+*713A#-26,@*+/#1-#,9/#D*-10#023.1,123#62+#5-13A#(*-/+#/3A+*713A#>*0913/&#8,#1-#+/02>>/3./.#,9*,#
D/A133/+-#61+-,#(/*+3#,9/#2)/+*,123#>/,92.#26#,9/#-26,@*+/#23(13/#D/62+/#5-13A#1,#,2#)+/7/3,#.*>*A/#,2#,9/#(*-/+#
/3A+*713A#>*0913/#*3.#-5++253.13A#1,/>-#D:#1>)+2)/+#2)/+*,123&#

5.1 Download and installation 

# # _2@3(2*.#6+2>#N*-/+#LHMN#266101*(#@/D-1,/#2+#*-?#25+#05-,2>/+#-/+710/#,2#A/,#,9/#*+0917/#023,*13-#,@2#61(/-J#
$!%#KZB"e#EIM#.+17/+#E3S1)#,9/#)*0?*A/#*3.#613.#,9/#61(/#DRVSETUP64.exe&#_25D(/O0(10?#,2#13-,*((;#,9/#5-/+#3//.-#,2#
13-,*((#,91-#.+17/+#@9/3#+53313A#,9/#-26,@*+/#62+#,9/#61+-,#,1>/&#
$<%#N*-/+#LHMN#-26,@*+/#(20*,/#,9/#61(/#$13-,*((&/[/%#13#,9/#*+0917/;#.25D(/O0(10?#1,#,2#13-,*((#1,&#

5.2#Online operation steps 

  Y3(13/#2)/+*,123#1-#,9/#2)/+*,123#26#023,+2((13A#,9/#./710/#,9+25A9#-26,@*+/#*6,/+#,9/#./710/#1-#0233/0,/.#,2#,9/#
02>)5,/+& 

$!%&#K233/0,#,9/#./710/#,2#,9/#02>)5,/+#@1,9#*#EIM#0*D(/&#

$<%&#=(*0/#,9/#>*,/+1*(#,2#D/#/3A+*7/.#13#,9/#@2+?13A#*+/*#26#,9/#/3A+*713A#>*0913/&#g5+3#23#,9/#@/*?#(1A9,;#6205-#D:#
+2,*,13A#,9/#(*-/+#6205-#?32D#53,1(#,9/#-)2,#D/02>/-#->*((/-,#*3.#0(/*+/-,;#,9/3#,9/#6205-#1-#02>)(/,/&#

$B%#Y)/3#,9/#N*-/+#LHMN#-26,@*+/;#-/(/0,#,9/#KYQ#)2+,#$/[0/),#KYQ!;#:25#0*3#)(5A#*3.#53)(5A#,9/#EIM#0*D(/#,2#-//#
@9109#23/#1-%#*3.#,9/#D*5.#+*,/#$A/3/+*((:#-/,#,2#!!j<ee%;#,9/3#0(10?#,9/#0233/0,123;#,9/#02(2+#26#,9/#D5,,23#@1((#D/02>/#
.*+?/+#*6,/+#,9/#0233/0,123#1-#-500/--65(#$16#K(10?#,9/#0233/0,#D5,,23#*3.#,9/#02(2+#.2/-#32,#D/02>/#.*+?/+&#V25#0*3#
53)(5A#,9/#EIM#0*D(/#*3.#)(5A#1,#13#*A*13&%#

$"%&#After the connection is successful, click “File” on the menu bar of the interface to enter the sele0,123#61(/#13,/+6*0/;#
select “Open File”, import the picture to be /3A+*7/.;#/,0&!!

$j%&#Select the file to be engraved, click “Open”, the 
“Input Raster Image”.1*(2A#D2[#@1((#)2)#5)&#Z/+/#1-#,9/#-/,,13A#/3A+*713A#>2./#*3.#-2>/#2,9/+#/3A+*713A#
parameters. Click “Next” after setting.#

$l%&#Click “Next” to pop up the “Target Image” dialog box, where you can set the engraving speed, minimum power 
*3.#>*[1>5>#)2@/+#*3.#,9/#length and width of the image to be engraved and offset. Click “Create” after setting.#

#

#

#

#

#

#

S3018 Ver 2.3



!

"&/!"!

$i%& '6,/+#0(10?13A#\K+/*,/\;#/3,/+#,9/#)+/)*+*,123#62+#
/3A+*713A&# #

Q27/#,2#,9/#)2-1,123#:25#@*3,#,2#/3A+*7/;#0(10?#,9/#
“Position” button (the position @9/+/#,9/#(*-/+#9/*.#1-#
(20*,/.#*,#,9/#(2@/+#(/6,#02+3/+#26#,9/#/3A+*7/.#)*,,/+3%;#
-/,#,9/#35>D/+#26#,1>/-#,2#D/#/3A+*7/.;#*3.#0(10?#,9/#
“Start Engraving” button to start the engraving. After 
,9/#/3A+*713A#1-#02>)(/,/.;#,9/#>*0913/#+/,5+3-#,2#,9/#
S/+2#)2-1,123&#

5.3 About Engraving effect#

# # 83#A/3/+*(;#,9/#5-/#26#+/(*,17/(:#91A9#)2@/+#;#,9/#
/3A+*713A#./),9#1-#+/(*,17/(:#.//);#D5,#.5/#,2#,9/#620*(#
(/3A,9;#1,#@1((#D/#(/--#./,*1(/.#,9*3#,9/#(2@#)2@/+&#I>*((#)2@/+#/3A+*713A#1-#-9*((2@#D5,#7/+:#613/&#T9/3#/3A+*713A;#:25#
0*3#*.45-,#,9/#)2@/+;#/3A+*713A#-)//.;#*3.#>2713A#-)//.#62+#D/,,/+#+/-5(,-&#83#*..1,123;#@9/3#,9/#-)//.#1-#-(2@;#1,#0*3#
D/#05,;#D5,#16#,9/#/.A/#1-#32,#613/#*3.#,9/#./A+//#26#D5+313A#1-#2D7125-;#:25#0*3#,+:#,2#*.45-,#,9/#-)//.#*3.#+/)/*,#,9/#
/3A+*713A#-/7/+*(#,1>/-#,2#*091/7/#D/,,/+#+/-5(,-&#86#1,#1-#05,,13A;#)(/*-/#*.45-,#,9/#-)//.#*-#*))+2)+1*,/#,2#*091/7/#,9/#
05,,13A#/66/0,&#86#1,#1-#/3A+*713A;#)(/*-/#*.45-,#,9/#)*+*>/,/+-#-509#*-#)2@/+#*3.#-)//.#*002+.13A#,2#,9/#./),9#26#
/3A+*713A&#

5.4 FAQ#

Q: What's the difference between different power levels? 

g9/#91A9/+#,9/#)2@/+;#,9/#A+/*,/+#,9/#(5>1325-#/3/+A:#26#,9/#(*-/+#9/*.;#,9/#91A9/+#,9/#,/>)/+*,5+/#26#,9/#>*,/+1*(#91,;#
,9/#9*+./+#,9/#>*,/+1*(#26#,9/#>*,/+1*(#,9*,#0*3#D/#/3A+*7/.;#*3.#/7/3#,9/#65((#05,,13A#0*3#*091/7/#,9/#05,,13A#/66/0,&#86#
05,,13A;#1,#1-#+/02>>/3./.#,2#0922-/#91A9#)2@/+c#16#1,#1-#+/C51+/.#,2#/3A+*7/#-9*((2@/+;#>2+/#./(10*,/;#1,#1-#
+/02>>/3./.#,2#0922-/#(2@#)2@/+&#

Q: Which formats are supported? 

I5))2+,#*((#62+>*,-#26#1>*A/-;#-5))2+,#LKY_a;#PK#61(/-&#86#:25#@*3,#,2#/3A+*7/#&_Uf#61(/;#)(/*-/#5-/#,9/#VigoWorks#
-26,@*+/&#R1-1,#25+#@/D-1,/#@@@&R/72+a3A+*7/+&02>#,2#.2@3(2*.#1,&#

Q: Whether to support the grayscale engraving function 

I5))2+,-#,9/#A+*:-0*(/#/3A+*713A#6530,123;#@9109#0*3#/3A+*7/#)10,5+/-#*3.#)92,2-#26#.166/+/3,#-9*./-#26#02(2+#D:#
023,+2((13A#,9/#13,/3-1,:#26#,9/#(*-/+#*002+.13A#,2#,9/#02(2+#./),9#26#,9/#1>*A/&#

Q: What is the reason why the engraved picture is very light? 

G5*(1,:J#mm#(13/#k#>>;#A/3/+*((:#-/,#,2#!e#(13/-#k#>>;#,9/#(*+A/+#,9/#7*(5/;#,9/#.*+?/+#,9/#02(2+;#,9/#-/,#*002+.13A#,2#:25+#
3//.-#a3A+*713A#-)//.J#,9/#>2713A#-)//.#@9/3#,9/#(*-/+#1-#,5+3/.#23;#,9/#6*-,/+#,9/#-)//.#1-#/3A+*7/.#,9/#-9*((2@/+&#
Q131>5>#>*[1>5>#)2@/+J#g9/#A/3/+*(#>131>5>#)2@/+#1-#-/,#,2#e#*3.#,9/#>*[1>5>#)2@/+#1-#-/,#,2#!eee&#g9/#A+/*,/+#
,9/#>*[1>5>#)2@/+;#,9/#.//)/+#,9/#/3A+*7/.#02(2+&#

Q: Why does the fan of the laser module not turn? 

=(/*-/#02361+>#,9*,#,9/#(*-/+#9/*.#1-#@2+?13A#)+2)/+(:&#86#,9/#(*-/+#9/*.#.2/-#32,#@2+?;#,9/+/#>*:#D/#*#D*.#023,*0,#26#
,9/#)2@/+#-5))(:#(13/#26#,9/#(*-/+#9/*.c#16#,9/#(*-/+#9/*.#@2+?-#32+>*((:;#,9/#6*3#>*:#D/#D+2?/3&#

Q: What is the reason for the software connection failed? 

=(/*-/#02361+>#@9/,9/+#,9/#EIM#13,/+6*0/#1-#13#023,*0,#@1,9#32+>*(&#=(/*-/#02361+>#@9/,9/+#,9/#KYQ#)2+,#1-#-/(/0,/.#
02++/0,(:#$.2#32,#-/(/0,#KYQ!%c#)(/*-/#02361+>#@9/,9/+#,9/#D*5.#+*,/#1-#-/(/0,/.#02++/0,(:#$-/(/0,#!!j<ee%&#

Q: How long does it take to engrave a picture? 

g9/#(/3A,9#26#,1>/#+/C51+/.#62+#/3A+*713A#./)/3.-#>*13(:#23#,9/#-)//.#26#,9/#/3A+*713A;#,9/#-)//.#26#,9/#1.(13A;#*3.#
,9/#-1S/#26#,9/#)10,5+/&#E-/+-#0*3#71/@#,9/#,2,*(#,1>/#-)/3,#23#,9/#-26,@*+/#2+#23#,9/#)+2A+/--#D*+#23#,9/#,2509#-0+//3&#

#

#
S3018 Ver 2.3



!

"'/!"!

6. Offline controller (Optional) 

P2,/J#g9/#266(13/#023,+2((/+#*3.#,9/#02>)5,/+#0*332,#D/#0233/0,/.#,2#,9/#/3A+*713A#>*0913/#*,#,9/#-*>/#,1>/&#T9/3#
5-13A#,9/#266(13/#023,+2((/+;#)(/*-/#>*?/#-5+/#,9*,#,9/#EIM#0*D(/#26#,9/#>*0913/#*3.#,9/#02>)5,/+#1-#.1-0233/0,/.&#
6.1 Main page: 

Y-J#+1A9,#Y+J#(/6,#Z+J#I/3.#`U#,2#,9/#LHMN#>2,9/+D2*+.#,2#53(20?#1,&#
OK/SPNJ#K2361+>#D5,,23&#
#
6.2 Control page:# #
Q*35*((:#>27/#/*09#*[1-#,2#,9/#./-1+/.#
)2-1,123&# #
X+J#U#*[1-#>27/#+1A9,#.1+/0,123;#X-#2))2-1,/&#
Y+J#V#*[1-#>27/#62+@*+.#.1+/0,123;#Y-#
2))2-1,/&#Z+J#X#*[1-#>27/#5)#.1+/0,123;#Z-#
2))2-1,/&# #
OK/SPNJ#I)13.(/#,/-,#-@1,09;#)+/--#,2#2)/3#
,9/#-)13.(/#$02++/-)23.13A#,2#I=P#A+*:#23#
,9/#-0+//3%;#)+/--#*A*13#,2#0(2-/#,9/#-)13.(/#
$,9/#02++/-)23.13A#I=P#23#,9/#-0+//3#+/,5+3-#
,2#32+>*(%&#N23A#)+/--#,2#/3,/+#09*3A13A#
-)13.(/#-)//.#)*A/&#',#,91-#)*A/;#VhkVO#1-#
Z1A9kN2@#-)13.(/#-)//.;#(23A#)+/--#YnkI=P#
,2#/[1,#,9/#09*3A13A#-)13.(/#-)//.#)*A/&#
Exit/STPJ#f530,123#!J#g*)#23#/*09#*[1-#D5,,23#
26#UVX#,2#09*3A/#,9/#>27/>/3,#.1-,*30/#D:#
e&!;#!;#j;#!e#0:0(/-#/*09#,1>/&#f530,123#<J#=+/--#
*3.#92(.#62+#*D25,#<#-/023.-#,2#/[1,&#
#
6.3 File page: 

f1(/#(1-,#I/(/0,#,9/#61(/#,2#D/#/3A+*7/.&#I5))2+,#
.205>/3,-#130(5./J#PK;#PKK;#g'=;#gUg;#L02./;#LKY;#PN;#KEg;#KPK#&#
Y+J#5);#Y-J#.2@3#
OK/SPNJ#K2361+>#,9/#-/(/0,123#*3.#/3,/+#,9/#02361+>*,123#/3A+*713A#)*A/&#
#
6.4 Confirm the engraving page: 

K2361+>#,9*,#,9/#/3A+*713A#61(/#1-#-,*+,/.#@1,925,#/++2+-&#
OK/SPNJ#K2361+>*,123#-,*+,-;#+/*.:#,2#)+13,#D/02>/-#,9/#)+2A+/--#.1-)(*:#)/+0/3,*A/;#,9/#61(/#-/(/0,123#)*A/#1-#
+/,5+3/.#*6,/+#,9/#/3A+*713A#1-#02>)(/,/.&#
#
6.5 Settings page: 

X+k#X-J#K9*3A#M*5.#+*,/c#Y+kY-J#K9*3A/#f//.#+*,/#D:#±!eekK(10?c#Z+kZ-J#K9*3A/#f//.#+*,/#D:#±!ekK(10?c#
#
6.6 WiFi Network 

g9/#266(13/#023,+2((/+#9*-#T1f1#@1+/(/--#3/,@2+?#6530,123&#M:#./6*5(,;#,9/#T1f1#92,-)2,#26#R8LYOIgnmmm*#1-#*5,2>*,10*((:#
/-,*D(1-9/.&#V25#0*3#0233/0,#,2#,9/#92,-)2,#,9+25A9#,9/#T1f1#26#
:25+#02>)5,/+#2+#>2D1(/#)923/;#*3.#,9/3#2)/3#192.168.0.1#2+#
71A2-,10?&(20*(#13#D+2@-/+#,2#>*3*A/#$5)(2*.#2+#./(/,/%#,9/#61(/-#
23#,9/#I_#0*+.#26#,9/#266(13/#023,+2((/+;#*3.#:25#0*3#*(-2#/3,/+#,9/#
II8_#$Y3(:#-5))2+,#<&"L#-1A3*(%#*00253,#*3.#)*--@2+.#,2#9/()#,9/#
266(13/#023,+2((/+#*00/--#:25+#(20*(#T1f1#3/,@2+?&#'6,/+#,9/#
023,+2((/+#1-#0233/0,/.#,2#,9/#(20*(#<&"L#T1f1;#,9/#05++/3,#8=#
*..+/--#26#,9/#023,+2((/+#2+#,9/#.2>*13#3*>/#71A2-,10?&(20*(#0*3#
-,1((#D/#2)/3/.#,2#/3,/+#,9/#@/D#>*3*A/>/3,#13,/+6*0/&#V25#0*3#
2)/3#About )*A/#26#,9/#023,+2((/+#,2#09/0?#,9/#8=#*..+/--&#
#
Network statusJ g9/+/#1-#*#.2,#13#,9/#5))/+#(/6,#02+3/+#26#,9/#>*13#
)*A/& g9/#RED#.2,#13.10*,/-#,9*,#R8LYOIgnmmmm#92,-)2,#1-#*0,17/;#
*3.#,9/#GREEN#.2,#13.10*,/-#,9*,#,9/#023,+2((/+#9*-#0233/0,/.#,2#
N20*(#T1f1&#g9/#@/D#>*3*A/>/3,#13,/+6*0/#1-#*-#+1A9,&#

!

!

S3018 Ver 2.3



!

"(/!"!

7. FAQ 

Q: How to use the lasers 

'J#!&#f2+#UgIejkUgIedkUgI!ekUgI!j#(*-/+;#)(/*-/#)(*0/#,9/#>*,/+1*(#6(*,#53./+#,9/#(*-/+;#*3.#>*?/#,9/#.1-,*30/#D/,@//3#
,9/>#@1,913#B^!e0>#$N/--#.1-,*30/#@1((#32,#D/#*D(/#,2#6205-%&#g5+3#23#,9/#@/*?#(1A9,;#,9/3#,9/+/#@1((#D/#*#(1A9,#-)2,#23#
,9/#>*,/+1*(;#45-,#,5+3#*+253.#,9/#6205-#+13A#23#(*-/+#,2#*.45-,#,9/#-)2,#D/02>/#->*((/-,#*3.#0(/*+/-,;#@9109#>/*3-#,9/#
D/-,#6205-&#
<&#UgI!j_#(*-/+#1-#61[/.#6205-#(*-/+#@9109#1-#32,#*.45-,*D(/&#g9/#61[/.#620*(#N/3A,9#1-#!d>>&#=(/*-/#5-/#,9/#6205-13A#
02(5>3#,2#./,/+>13/#,9/#.1-,*30/#6+2>#,9/#/3A+*7/.#2D4/0,#,2#,9/ ,2)#-5+6*0/#26#02))/+#+13A#26#(1A9,#25,(/,&#
Q: Laser module can't burn anything, no light, weak power. 

'J#!&#=(/*-/#09/0?#)2@/+;#-)//.#-/,,13A#23#-26,@*+/#*3.#*.45-,#6205-#(/3A,9#62+#(*-/+#o+/6/+#,2 3.2 *D27/#,2#*.45-,#6205-p&#
Q: The picture engraved is the opposite of the original picture #
'J#q5-,#3//.#,2#*.45-,#23#-26,@*+/#o#H/7/+-*(#UkV#*[1-p# #
Q: The picture engraved distortion.  

'J#g9/#-0+/@#+2.#*3.#>2,2+#-9*6,#*+/#32,#(20?/.#*3.#-(1))13A&#
#
8. Restore factory settings 

# # 86#,9/#>/09*310*(#>27/>/3,#26#,9/#>*0913/#1-#->22,9;#D5,#,9/#/3A+*713A#>27/>/3,#*))/*+-#-,50?;#2+#,9/#-,/))/+#
>2,2+#.2/-#32,#>27/;#)(/*-/#,+:#,2#+/-,2+/#,9/#6*0,2+:#-/,,13A-#26#,9/#>*13OD2*+.&#g9/#+/027/+:#>/,92.#1-#*-#62((2@-J#
# #Method 1:#L2#,2#25+#@/D-1,/#
@@@&R/72+a3A+*7/+&02>#*3.#.2@3(2*.#
R1A2T2+?-#-26,@*+/#$f2+#T13.2@-%#*3.#
+53#1,&#K(10?#,9/#D5,,23#Connect&#'6,/+#,9/#
-26,@*+/#0233/0,/.#,9/#>*0913/#
-500/--65((:;#0(10? Settings&#Y3#,9/#-/,,13A-#
@13.2@;#K(10?#Restore Factory D5,,23;#
,9/3#+/D22,#,9/#>*0913/&#
#
# #Method 2: H53#K*3.(/#-26,@*+/#*3.#
-/3.#02>>*3. $RST=* ,2#,9/#>*0913/;#
,9/3#+/D22,#,9/#>*0913/&#

#
#
9. Assembly video and online guide  

# # =(/*-/#-0*3#,9/#GH#02./#D/(2@#,2#@*,09#,9/#>*0913/#*--/>D(:#71./2&#If the U disk in the 

machine kit can't be read, please scan the QR code to see how to download the 

software and related documents. 

#
#
#
#

#
#

 Powered by VEVOR 2020#
S3018 Ver 2.3


